

FLAME RESISTANCE TEST DECKING AND RAILING

VERSION 00



Test Report | No. GZIN2101003801CM | Date: March.25, 2021

Product Names: The Rockies Decking Range

Brand Name: Timmdek Pty (Ltd).

Address: 5 Station Road, Unit 2, 7441, Montague Gardens, Cape Town.

Telephone: +27 (21) 300 0112

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by the client. The following sample(s) was / were submitted and identified on behalf of the client as:

Date of Receipt : Jan 19, 2021
Testing Start Date : Jan 19, 2021
Testing End Date : Feb 02, 2021
Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

TEST REPORT

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Single Flame Source Test	EN 15534-1:2014 Section 9.6.1 & EN ISO 11925- 2:2020	See result	Pass

Original Sample Photo:



www.timmdek.com

Test item: Ignitability of Building Products

Sample Description: Panel

Test Method: EN 15534-1:2014 Section 9.6.1 & EN ISO 11925-2:2020 Test condition:

Specimen: 250 mm × 90 mm × 20.6 mm

Flame application time: 15 s

Exposure Conditions	Edge Exposure			Surface Exposure		
Specimen No.	1	2	3	4	5	5
Whether Ignition Occurs	Yes	Yes	Yes	Yes	Yes	Yes
Whether the flame tip reaches 150 mm above the flame application point	No	No	No	No	No	No
The time when the flame tip reaches 150 mm, s	/	/	/	/	/	/
Whether ignition of the filter paper occurs	No	No	No	No	No	No

Note: Test specimens were cut from the sample

TEST REPORT

Statement: The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Test Photo



During test - Edge exposure



During test - Surface exposure



Before test - Edge exposure



After test - Edge exposure



Before test - Surface exposure



After test - Surface exposure